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UN38.3 Test Report
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Sample Name:  LITHIUM IRON PHOSPHATE BATTERY
Z AL 7N FEFU A P RE A SO IRA B

Applicant: Guangzhou Felicity Solar Technology Co., Ltd

LR34

GUANGZHOU CUSTOMS DISTRICT

4VQOP472YZ

i The results in this report are relevant only to the sample(s) tested.
904 3]k H A #) A4R45 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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o IE B
TEST REPORT
TS BERAKAE W
Sample Name LITHIUM IRON PHOSPHATE BATTERY
7 &
=7 LPBA48100-OL
Model
FHEAT J 3R A B A FE e A BOR IR A F
Applicant Guangzhou Felicity Solar Technology Co., Ltd
ZFE AL JHRESMNTAEZRAMERET Y RAEXEH 235
Applicant Address  [No.23, xingfu street, renhe town, baiyun district, guangzhou, Guangdong
4 PR 7 M EE A 5 K FR AR BOR IR A B
Manufacture Guangzhou Felicity Solar Technology Co., Ltd
AP 3k JHRESMNTAEZRAMERET Y RAEXEH 235
Manufacture Address |No0.23, xingfu street, renhe town, baiyun district, guangzhou, Guangdong
FRAAEGER 464 B0%E
Appearance & Odor |white metal shell

MK 7 % o | € A7 vk

Test method and

KAE (xTaRERRMERNEN S REMrEFH) ST/SG/AC.10/11/Rev.7, 38.3
UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7, 38.3
okt il
B 2022-05-23 U B 2022-05-23~2022-06-25
Accepted date Test date

MK T E

. R

rt urcmt Crush, Overcharge,

BEAN, BERE., W, bE, AR, HE, B

Altitude simulation, Thermal test, Vibration, Shock, External

Test items Forced discharge. i &
ZMK, ZEEHEHKAE(XTAR T X B fo A3 v F A )
L ST/SG/AC.10/11/Rev.7, 38.3 #r 1 3K
Conclusion The sample has passed the test items of UNI endations on the
TRANSPORT OF DANGEROUS GOOD i Z and  Criteria
ST/SG/AC.10/11/Rev.7, 38.3. (1 6)
1060151\
& 1FE i UN38.3 . Ia % (45 . 01052100001656-2(E) o
Remark Attached with UN38.3 test summary (No.: 01052100001656-2(E)).
Wk ’ & M o T
Approver: T% QZ; 5 2 Checker: y);?ﬂ‘”i Appraiser: .

3 The results in this report are relevant only to the sample(s) tested.

A4+ Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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LA TR R
The batteries information:
W 2k A BB T4 AR R 512V
Battery type Lithium ion batteries Nominal Voltage '
2 g B R =
A sE 100Ah e Fe 2 5120Wh
Rated Capacity Total Energy
 RERS gy R A 50A
Limited Charge Voltage Standard Charge Current
_ﬁk?ﬁ%%ﬁu 100A(10S) 7 B, Ak B /
Maximum Charge Current Charge Cut-off Current
K S0A Mafirﬁ? E&iiﬁ:rge S0A
Standard discharge Current Current
AR R sad TR K 1k
Discharge Cut-off \oltage Physical description Cuboid
- ¥y B =
LA E 16 PCS & 50.542kg
Cell Quantity Mass
XA B
SR 100Ah LSEG L160F100A
Cell Capacity Cell Model
W% PR AL J O 3E A B A FE 6 R BOR IR A F
Manufacturer of cell Guangzhou Felicity Solar Technology Co., Ltd

ir . The results in this report are relevant only to the sample(s) tested.
Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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O PR ER AR ES KT RIA %R ~
g 3 A3 I 7 ) Il 3
i A H 2 7 Stand requirement or the clause number of A £ R Test i
No. Name of test Test result . Remark
standard conclusion
) B R 7&1 ifT /& % ) UN Manual of Tests and See A H /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.7, 38.3 iR I Aopendix 1 Passed
T1 Test T1 PP
5 B AR Fu ifT /E F W) UN Manual of Tests and See At /
Thermal test Criteria ST/SG/AC.10/11/Rev.7, 38.3 X I Appendix 2 Passed
T.2 Test T.2 PP
BKAE(XTRERSZRhNENS R T E 3
3 &l Fo 7 v F # ) UN Manual of Tests and See AR /
Vibration Criteria ST/SG/AC.10/11/Rev.7, 38.3 & I Anpendix 3 Passed
T3 Test T3 PP
4 o Fa ifT /g F M) UN Manual of Tests and &% AR /
Shock Criteria ST/SG/AC.10/11/Rev.7, 38.3 & I Anpendix 4 Passed
T4 Test T.4 PP
i BAE(ETFRBEmERmELS R |
g Exiz :rfaﬁis%ort Fo % v F ) UN Manual of Tests and A Igae% 2 At /
cirSut Criteria ST/SG/AC.10/11/Rev.7, 38.3 & I Appendix 5 Passed
T.5Test T5 PP
FoE (K FRBEHERNENS KB | o
6 ¥E FaAr E F M) UN Manual of Tests and See S /
Crush Criteria ST/SG/AC.10/11/Rev.7, 38.3 & I Appendix 6 Passed
T.6Test T6 PP
| BOE (X FAREHERNAUS R | o
7 ExE FoAr M F A ) UN Manual of Tests and See AR /
Overcharge Criteria ST/SG/AC.10/11/Rev.7, 38.3 X I Appendix 7 Passed
T.7 Test T.7 PP
REE(XTABRIERAANS R | oo
3 7 4| A A, FoAr M F A ) UN Manual of Tests and See A /
Forced discharge | Criteria ST/SG/AC.10/11/Rev.7, 38.3 iR & Aopendix 8 Passed
T.8 Test T.8 PP
MR IR IR . 20°C-25°C; FNEIE . 45%-75%
Test environment condition Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%

3 The results in this report are relevant only to the sample(s) tested.
& %4 % A4k Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 % 1 MR E 4 ¢ = R
No. Appendix 1 Name of test Altitude simulation
R B 2K b 2 JE A % T KT 11.6kPa FeERIE IR 2045°C T A K E D 6h, R w2
WANTEER K. LBR. THA. TR, THRWTHE, 3 L8N K50 o b 2 b 41
R E T ER D THARATX — R AT E 8 90 % (57242 H Bk 2 By 3K 30 i, 3t 3% AL 3t
REER | 4R ).
Requirement | Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
of Standard | temperature 2035°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
Rem gk A | DU#D2f: G — AMEIR 5 S T L B
S;um lo | bl#-b2#: first cycle in fully charged states;
e | b3#bar: B+ EAMEF AT M .
b3#~b4#: after 25 cycles ending in fully charged states.
M X 77 Before MK Ja After _
¢ ) & FE#Hk | HABE |,
R Mass loss Residual | 2L A% R
Sample No. HL Vil HL T IF 8, (%) OCV/(%) Test result
ma(kg) vi(V) mz(kg) v2(V)
b1# 47.470 53.3 47.470 53.3 0.00 100.00 0]
h2# 47.472 53.1 47.472 53.1 0.00 100.00 0]
b3# 47.474 53.4 47.474 53.4 0.00 100.00 @)
b4# 47.472 53.3 47.472 53.3 0.00 100.00 0
A LR V-HER; DMK R-BER; FRK; O-TtE. THA. MK, TR, TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Dlsassembly, No
Rupture & No Fire.

3 The results in this report are relevant only to the sample(s) tested.
g A4+ Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 % 2 AR IR E 4 B R
No. Appendix 2 Name of test Thermal test
Wi A2 R S A R R E T 722 CTHRKED 12h, H#AHERE IR K FT-402C
THKED 12h, ﬁﬁ/]\fr&ﬁﬁ“giﬁsﬁi&)ﬁzrﬁ] 9 5 A B IF] ] [ 07 30min, E A 10 %, B A IR
B v o K R L A A FRIE IR E 2045°C Tk 24h, RBER M BRE AN T EER L. LBRK.
TR, TR, TRRMEMRR, FEENM BRI B AERDENFFERETD T
HAERATX —RB AT EN 90% (5228 H R A By R 50 B 3t 3 o 41 TR 4 )
FRUMEE R | Test large cells and batteries are to be stored for at least 12 hours at a test temperature equal to
Requirement | 72+2°C, followed by storage for at least 12 hours at a test temperature equal to -4042°C. The
of Standard | maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated 10 times, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (2035°C). Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
Bk A bl#~b2#: % — MBI T4 70 B L3
S;:n |o | bL#=b2#: firstcycle in fully charged states;
wotis | D3#bat: B E MBI R A R B
b3#~b4#: after 25 cycles ending in fully charged states.
X #T Before MK g After
v oo MEHRK | MEEE | 5o
N Mass loss | Residual | L2 %
Sample No. W R E i =N BT E T # v, (%) OCV(%) Test result
ma(kg) vi(V) m2(kg) v2(V)
b1# 47.470 53.3 47.470 53.0 0.00 99.44 @)
b2# 47.472 53.1 47.468 52.6 0.01 99.06 0
b3# 47.474 53.4 47.472 53.1 0.00 99.44 (0]
ba# 47.472 53.3 47.468 52.7 0.01 98.87 (0]
e LR V-HEAR; DR R-BE; Rk O-TMtE. THA. MK, BEE. TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

AR 4 R AR X , i 7. The results in this report are relevant only to the sample(s) tested.
2. RAZEMBEEE, R34 H I AR Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 fit % 3 KT E 4 A I 50
No. Appendix 3 Name of test Vibration
HABBAREMATELRABRNRALZRERNGHEE E, FAEZK, K THz Frip Re
1m%ﬁﬁmLFé@M&ﬂo%F%ﬁ%%%EO&WME%%1ﬂmn%%mﬁﬁﬁﬂ%km
%FLﬂzmﬁiﬁﬁ2wa%mkmkﬁﬁﬁﬁzmﬁﬂﬁ$%WQ2wm,ﬁ£A£ﬁﬁﬁ
B L 2L 2 R T W NN M A AT 12 0k, —HiRk3 3h B R AR AR AN TEE
ik, BBk, LHI, BAE, TREMEMRE, LSRS08 4 2 K% 7 iy T 5
MESRD THAEHTX KRB ER 90% (545 Bk A B K 56 i s i w41 1R 4 ).
The large Cells and batteries are firmly secured to the platform of the vibration machine without
FRER distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
Rfuirerr;ent sinusoidal waveform with a logarithmic sweep from 7Hz to a peak acceleration of 1g, is maintained
a until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
of Standard - . : 3 :
frequency increased until a peak acceleration of 2g, occurs (approximately 25Hz). A peak acceleration
of 2g, is then maintained until the frequency is increased to 200Hz. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face. Cells and batteries meet this
requirement if there is no mass loss, no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
Rem gk A | DU#SD2#: G — MBS B T L B
S;um lo | bl#=b2#: firstcycle in fully charged states;
ntys | D3#DAR: BT RAME Ak
b3#~b4#: after 25 cycles ending in fully charged states.
M AT Before MR JE After
o . itz FEAK | HARE | ..
HaRERT Massloss | Residual | JLiAZR
Sample No. L T E Ir B L, & W E | TEEE (%) OCV(%) Test result
mu(kg) vi(V) ma(kg) Vo(V)
b1# 47.470 53.0 47.470 53.0 0.00 100.00 0]
b2# 47.468 52.6 47.468 525 0.00 99.81 O
b3# 47.472 53.1 47.470 52.9 0.00 99.62 o)
ba# 47.468 52.7 47.470 52.7 0.00 100.00 O
o LR VS DG RBEZR:; PR O-RME. RHA. MK, RHR. BEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

o R The lesults m this report are relevant only to the sample(s) tested.
R AF30 % L% A4R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fit & 4 MR T E 4 o
No. Appendix 4 Name of test Shock

Kwh R s 4 B R REERREE I, xﬁ‘kﬂ WA, DAAnE A 500n 2,

gw wmmmms¢&/%%£%ﬁﬁﬁ Jok ot F 22t (8] 11ms, 4% = NAEE I B B 5 o A 3t
HIEAMEw & 3Kk, FabE 18 K. AR m B E R ERERA. EBE. BHS. £

%MZK TR BT Tk b, IF HAF MR 0 i o 3 B ot A1 R B0 B B F 6 L R R D T A # AT — 3R

TR EEN 90% (TAHERASH AL BB EBARIS) .

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

FRUEZE R | support all mounting surfaces of each test battery. Each Large batteries shall be subjected to a half-sine

Requirement | shock of peak acceleration of 50gs, or acceleration (gn) = /(30000 / massi and pulse duration of 11

of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed

by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell

or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no

leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test

cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and batteries at fully discharged

states.( NOTE: Mass is express in kilograms)

ﬁgmw(ﬁ bl#"bZ#: %”/ﬁfﬁﬂ:%é}ﬁ%é@%f&,
PN bl#t~b2#:  first cycle in fully charged states:

Samble | bau-ba#: F=T B MERELT R,
b3#~b4#: after 25 cycles ending in fully charged states.
4K 7T Before MK 5 After
E%U )ﬁ%%ﬁ% %’J%%E :m\~£r_!:
B . TR B ﬁﬂ\
Mass loss Residual Test result
SampleNo. | wymgE | FEeE | wwEE | FHREE (%) OCV(%)
ma(kg) vi(V) mz(kg) v2(V)
bl# 47.470 53.0 47.470 53.0 0.00 100.00 0
b2# 47.468 52.5 47.468 525 0.00 100.00 (@]
b3# 47.470 52.9 47.470 52.9 0.00 100.00 (@]
b4# 47.470 52.7 47.470 52.7 0.00 100.00 0

Ao LR, V-HEAR; DMK R-BER; F-RX; O-LHR. THA. LMK, THE. TRK,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

1. AGRE 4 R AT R K AR i The results in this report are relevant only to the sample(s) tested.
2. RAZEMBEEE, R34 H I AR Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fif & 5 MRTE 4 hED
No. Appendix 5 Name of test External short circuit

BRI M AN S TR EREESTHMCRE, ESTHMCTHERM B E AL T B
AT 01Q WA, Yo B A iR EEE STHMCE4EE D 1h, REEETT,
TR o o 2 6h o 2RI, o o o 4 B 4 9B B B R A8 2 170 T, HHAR)E
6h MR AR, TA S ?FU%XM}EO

FRUEZE R |The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of|reaches 5744°C and then the cell or battery shall be subjected to a short circuit condition with a total

Standard  |external resistance of less than 0.1 ohm at 5724°C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5744°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire within six hours of this test.

bl#~b2#: % —ANMEF T AT W i E b,

FEGECRA  |bl#~b2#:  first cycle in fully charged states;
Sample status [b3#~b4#: & = FAME IR T4 T8 # B L,
b3#~b4#: after 25 cycles ending in fully charged states.

g R 3 2 oE R U

Sfén:;f I\To. Max gt?riﬁ??eﬁfre(@) fi?éii 4= Remark
bl# 58.5 0 /
b2# 60.1 0 /
b3# 57.9 0 /
ba# 58.4 0 /

E: DMK RBER; F-RK; O-TME. TBE. TRk,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

R ALt iX4F > fi 7. The results in this report are relevant only to the sample(s) tested.
A3 ) 5, RT3 I #] A4 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fif % 6 MR TE 4 A HE
No. Appendix 6 Name of test Crush

(ERTHRAER, K%, EH/AfoEwfEdF /DT 18mm W EAL B ) .

B TR ERNTEHZEHE, FEAEZR WA, EE-—NEMELREEAY
Jy 15emfs, HEFFEHAT, HEBIAUT=ZENZ — MR E S .

() # A 1 77 B3k %] 13kN=4D.78KN;

(b) e 3 By L R T Z D 100 Z 4K =

(C) L T & 3K R 44 B Hy 50 % sk LAk

FEAE TG B A5 36 o o B7 K B B — T MG R o A /RE T R BL A BL P B R T MR . TR AE A EL o B
EYmEEN T EEE. BNERAM—KFERD.

R E R TR B B v 41 B 4R RS AN BRI E A AR AT 170°C, FHAARB TR P RREE 6 N AN

Requirement |TEALHE, R, ERX.
of Standard |Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 in
diameter): A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a)The applied force reaches 13kN=+0.78kN;
(b)The voltage of the cell drops by at least 100mV;or
(c)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by at least 200mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly and
no fire during the test and within six hours after this test.
C1#~C5#: % — MBI 50% 8 5 & KB B w5,

FERIRA  |C1#~C5#:  first cycle at 50% of the design rated capacity of cell.
Sample status (C6#~C10#: % — 1 FLAMEIF 50% Y 41 E 25 & iy i %
Co#~C10#: after 25 cycles at 50% of the design rated capacity of cell.

ams [TORERERR gung | gu | opame |TEREREER g g
Sample No. Temperature(‘C) Test result| Remark | Sample No. Temperature(‘C) Test result | Remark
Cl# 24.6 0 / Cé# 24.9 0 /
C2# 24.7 0] / Cr# 24.6 O /
C3# 24.2 o) / C8t 25.0 o) /
Ca# 24.5 0] / Co# 24.2 0] /
Ch# 24.1 0] / C10# 24.4 0] /

E: DA, R-BR; FK; O-TMK, R#HE. TR
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

1. AGRE 4 R AT R K AR i The results in this report are relevant only to the sample(s) tested.
2. RAZEMBEEE, R34 H I AR Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 & 7 MR T E 4 HERE
No. Appendix 7 Name of test Overcharge

THBERLAEFEHRNNRAEZLEREERNIAE, RRORAEEN T

(a) #HlEMEWNWAREEELAT 18V B, R WHR/NEENZEMARATE B ENHA
sk 22V w# PR # .,

(b) Fl3& B Ay 7w B JE KT 18V B, X0 By 5k /N ML JE B2 oA 70 L LR B 1.2 1

B H 7O A BRI R E TR 24h, RAEAE R B T K W R AR AR R TR B o
Pk E The charge current shall be twice the manufacturer's recommended maximum continuous charge
) current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.

S;:n I: b5#~b6#:  first cycle in fully charged states;
P b7#~b8#: % =+ H MBI T AT BB

Requirement
of Standard

latus b7#~b8#: after 25 cycles ending in fully charged states.

Hm MR R &I
Sample No. Test result Remark
b5# 0] /
b6# 0] /
b7# o) /
b8# 0] /

. D-fA; R-BEE; FRRK; O-TMR. B#E. TREK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly. No Rupture & No Fire.

> i 9. The results in this report are relevant only to the sample(s) tested.
AT 3] i & I % AJR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fit % 8 KT E 4 A 58 ] A
No. Appendix 8 Name of test Forced discharge
BRI SR L T R L O E PR L T 5 12V Y E O R R, R AR TR R
TEWRAKEEREFETRAME., FRARTHEAEEMERRE 7 XA N EMERT
%/}‘}D o
ok E & Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
R " D.C. power supply at an initial current equal to the maximum discharge current specified by the
equigerment f The specified disch tis to be obtained b t istive load of th
of Standard | ™a"u acturer. The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere). Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
pagp A | CLLA-C20#: 5 — A3 52 & Y L 5
S;:n Ig\ C11#~C20#: first cycle in fully discharged states;
s | C2L#-C30#: % RAMET T AM LB,
C21#~C30#: after 25 cycles in fully discharged states.
GRE A MR & R &E GRE MR 2R &E
Sample No. Test result Remark Sample No. Test result Remark
Cli# @] / C21# 0] /
Cl2# O / C22# 0] /
C13# 0] / C23# 0] /
Cla# @] / C24# 0] /
C15# 0] / C25# 0] /
Cl6# 0] / C26# 0] /
Cl7# 0] / C27# 0] /
Cl8# 0] / C28# 0] /
Cl9# 0] / C29# 0] /
C20# O / C30# 0] /

E: DMK, RBEH; FRRK; O-BMK, THR. TREK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

1. AR &4 R AT RX A% i 7. The results in this report are relevant only to the sample(s) tested.
2. RAZEMBEEE, R34 H I AR Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 E R
Photo of the sample

W, A IE T AW

W, 3t ) T A,
Battery front appearance

Battery side appearance

WL AR (B Wh)
Battery nameplate (With Wh)

....... 22

Cell
licitysolar®
clicitysolar
Make life full of hope
5.12KWH 51.2V

Model ......ooovviiiiiiiiiiiiiies I LPBA48100-OL
NOMMAL ENBRIY ... ..o oiaaviviivics ssansonnosnsavnebssrnaats 5.12KWH
Rated Voltage! - - . i smianals 51.2v
NOomMIal CapaCHY........iivvivmiminaeisresivmserrrisiieis 100AH
Recommend Charge&Discharge ..... SesasuniadsyauTeen sl OO
Communication i AN YRR RS AN .. CAN&RS485
Cycle Life.. . 26000@25 C 80%DOD
Modules Connection................... ; 1~12in parallel
Working Temperature Range............................... 0~55°C
Ingress Proeclion.......... .o i i s siiinnanis P65

RAL2FnliA4f 5 i 7 The results in this report are relevant only to the sample(s) tested.

A @EE E, R3] & # A4S Without written permission of IQTC, this report shall not be quoted or reproduced

pt in full.
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B H
Statement
LA & e B ALAE T
The test report is invalid without the official stamp of IQTC.
2 AWETHEAN . HFRALEDALES TR
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BARERB L. AEALREFHFE, FHBLHMEH AR E

The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report
without written permission of IQTC.

4.5 P 5L dn SERR A S BV, SEPRALE W MR A& A e LA R R it AR T, DU AR ] B
AAEEAH K FTHE

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
St EEA AW, NTREAHREZ IR ERA RGN EARE,
Obijection to the test report must be submitted to IQTC within 15 days
6. AR & A A b 3T
The test report is valid for the tested samples only.
7. MM ARG MR FME AL 15 CL102 F (R F 5 % &0 B & BTRF)

Test Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong, China
(Institute of Automobile and Equipment Testing in Science City)

H. 1% (Tel): 020-38669019-811

H, ¥ # 4% (E-mail) : battery@igtcnet.cn

* ox % % 4p A Endofreport* * * *

o i The results in this report are relevant only to the sample(s) tested.
A3 %4 % A4k Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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